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CENTRAL INSTITUTE OF PETROCHEMICALS
ENGINEERING & TECHNOLOGY (CIPET)
{Formerly Central Institute of Plastics Engineering & Technology)
Head Office, PDI Cell

Department of Chemicals & Petrochemicals,

Ministry of Chemicals & Fertilizers, Govt. of India,
TVK Industrial Estate, Guindy, Chennai - 600032
Phone : 044-29813708 (Direct) / 044-22254780 (Extn-502) -

E-mail : pdiho@cipet.gov.in

Name of Inspecting Official: S.Rajkumar
Code No. :965

W.0.Centre: CIPET - Kochi '
Camp at: M/s.Nandi Polymers India Pvt. Ltd,, Tirupati , AP |

INSPECTION REPORT

4 Report No : [B00423240501636

Date 11.08.2023

2 Name of the Indentor/ Consignee with detailed
_gddress

'The Exective Engineer, KWA P H Division, Irinjalakuda,Kerala-680121

3 indenter Order No. & Date and Extension  #

1.Letter No . D2-2180/2022 Dated: 2306.2023
12 Work Order No. KWA/PHC/TSR/D5/2893/2022 dt.10.10.2022
" |3.Letter No. KWA/HO/SP-440/2017/TPI(1)dated02.07 2020 of the Managing

Director, KWA Jalabhavan, TVM, i

| 4. | Detalls of the Consignee * [The Assistant Executive Engineer, PH SubDivision, K\WA Chalakudy,Kerala
| 5 | Name of the Supplier / Contractor ' |Sri T Abdusammad, Thammannasery House Melmuri Malappuram Kerala
| 6. | Supplier Order No. & Date (if any} . [TA/FA/38/2023-24 Dated 15.05.2023
; - Name & address of the Manufacturer / Inspection | . M/s.Nandi Polymers India Pvt. Ltd., Sy. No. 841/2 . APIIC Industrial Estate
1 site ' |Renigunta Road, Tirupati -517 508, Chittoor (Dist) , A.P
: 7 : : ,
5 ; P;Jt’lgré‘utf)a;:,éurer /Supplier Inspection Call Letter - INPIPPL 01 Date: 30.07.2023 |
| 5 | PDi Cell Assignment No. & Date . [CIPET/HO/2023243433 dated 03.08.2023 |
: w | Date of inspection : [nitiated on: 02.08.2023 | Completed on: 11.08.2023 ,
{41 | JJM-2021-22 Thrikkur Grama Panchayath(Phase-2) Providing FHTCs to rural |
| | Any other information . |households by Augmentation of existing scheme. |
! | Manufacturer BIS License No. CM/L-8600053107 |
DETAILS OF THE STORES:
Si] Qty. as per QY- Qty. Offered for InspectionQty. Accepted for Qty,  Qty. !
No| Description of ltems Order o igs‘*ed Inspection RejectedBalance
umulative (in Meters) | (in (in Meters)
in Meters) {in Meters) | (in Meters) Meters) | !
HDPE Pipes as per IS 4984:2016 with IS Certification Marks: !
[FE100C PNE DN 110 MM SDR 17 | 9883 Mtrs | 86800Mtrs | 3289 Mirs | 3289 Mtrs | NIL | NiL |
a1 (200 Mirs x16coils), | (200 Mtrs x16coils), | ‘ :
i (89 Mtrs x01coil), | (88 Mtrs xOteoail)) | | o
PE100 PN10 DN 110 MM SDR 13.6| 7402 Mtrs NIL 7402 Mtrs ; 7402 Mtrs NI | NIL i
02 (200 Mirsx36coils) | (200 Mirsx36coils) | ' |
! (202 Mtrsx1cails) | (202 Mirsx1coils) | |
\PE100 PN10 DN 125 MM SDR 13.6| 1077 Mtrs NIL | 1077 Mirs 1077 Mtrs [ NIL [ NIL i
03 (12Mtrsx89na's) (12Mtrsx89no's} | .
L (09Mtrsx01no's) (09Mtrsx01no’s)
|[PE100 PNOB DN 160 MM SDR 17 | 1352 Mtrs NIL 1352 Mtrs 1352Mtrs NIL NIL !
04} (12Mtrsx112n0's), {12Mtrsx112no's).
| (08Mtrsx01no}, {08Mtrsx01no),
[PE100 PNOE DN 180 MM SDR 17 325 Mtrs NIL 325 Mtrs 325Mtrs NIL NIL
05, (12Mtrsx27no's), (12Mtrsx27n0o's),
| (01Mtrsx01no}, (01Mtrsx01nao)
=5°|  CIPET /PDI/2023-2024
.qp ARSTPS / 965 /001
. Remarks: All accepted items are stamped thus- cimer (8o

1. Certifiec that the items as detailed above have been inspected and accepted. The accepted items may be dispatched to the
censignee. The Inspection Document NosRef No. IB00423240501636/ 1,2 ,3,4,5 dated 11.08.2023 are enclosed.

2. This inspection report is valid for 30 days and any Dispute/discrepanciesiclaims may be brought to the notice of the

undersigned within 30 days from the date of issue of this report.

CC: 1. The Assistant Executive Engineer, PH SubDivision, KWA Chalakudy ,Kerala

B o =t
SIGN'ATQRY
i um‘arfIQSS}a'_' AT

2. Mis Nandi Polymers India Pvt Ltd, Sy. No. 841/2, APIIC Industrial Estate, Renigunta Road, Tlh.lpi‘a}l;-\.s‘l?ws
3. Sri T Abdusammad, Thammannasery House Melmuri, Malappuram Kerala D f_g S e

\j/CIPET Kochi, Kerala.

WWW.

cipet.gov.in
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ENGINEERING & TECHNOLOGY (CIPET)

(Formerly Central Institute of Plastics Engineering & Technology)

T ST e SR TE Fehht G ) T CIPET

Head Office, PDI Cell
e, drteng del Type ‘A’ Inspection Body Department of Chemicals & Petrochemicals,
T v gl T o, Soiles lae 204 Ministry of Chemicals & Fertilizers, Govt. of India,
e shefs 5T, Fidl, T - 600 032 /. :VK ?r:]dus;rlal Estate,l Guindy, Chennai - 600 032
QY : 044-29813708 (Direct) /04422254780 (Extn-502) | L g— Phone : 044-29813708 (Direct) / 044-22254780 (Extn-502)

217 : pdiho@cipet.gov.in et E-mail : pdiho@cipet.gov.in

LI L Im_
Pvt. Ltd., Tirupati , AP

Speé r i dal. o.Rd d .U e e u
|Code No. : 965 Camp at: M/s.Nandi Polymers India
. INSPECTION DOCUMENTS
inspection Document NO.. 1B00423240501636 / 1 Dated: 11.08.2023
issued to - M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP.

Manufacturer / Supplier Inspection Call Letter No.& Date: NPIPL 01 Date 30.07.2023
Test report as per |5 4884:2016 (Latest Amendment)
PART - A; PARTICULRS OF STORES

a) Description of the items . HDPE Pipe
b) Grade/Variety/Type/Size/Class etc. . PE100 PN8 DN 110 MM SDR 17
c) Declared Value, if any : Nil 2

d) Quantity - 3289 Mtrs (200 Mtrs x16¢oils)(89mtrsx01coil.)
e) Batch Numbers ° 2023060400400C

f)  Item omitted from the original scope of work,if any& any Other Information @ Not applicable &Nii
PART - B: SUPPLIMENTARY INFORMATION + il
a) Reference to sampling procedure 15 4984:2016 (Lalest Amendment}

PART C: INSPECTION RESULTS of witnessed Tests & Reviewof Documents:
[ Results of Witnessed Tests : R
3I.No. [ClauseNo. - Tests/\Witnessed | Unit | " Specified Requirements e Results Obtained
| 1 6.2 Colour of pipe | Biack Colour With Blue Strip Confirm
[ 521 Dimension of Blue Strip:
! s No. of Strips Nos. 3 [ 3

Width & Depth mm Min.: 3.00 & Max.. 0.20 1409 & 016
7.4.11Table -3 | Outside Diameter | mm Min.; 110.00, Max.: 110.70 110.05,110.50
7.4.1.1Table-4 | Wall Thickness omm Min.: 6.5, Max.. 7.30 8.71,7.16
; I 7.41.2 | Ovality mm Max.: 2.2 167
2 r
| i 72 Length of the Pipe Mtr, Min.: 200.00 200.02
i | | The Internal & External surface of pipe shall be Satisfactory |
| | Visual Appearance = smooth, clean free from grooving & other defects. |
5 79 Ends shall be cleanly cut and shall be square with the |
; | axis of the pipe. |
? ' Out of Squareness [ mm Max. : 3.00 | fed
| 8.1 Performance Requirement : | ; ; . :
Hydrostatics characteristics- (IPCR The pipe shall not show any sign of localized Swelling,

| e ]

| I 7 i i

I 811 TEST) Acceptance Test: At 80°C @ 1 eakage or Weeping and shall not burst during the test | Confirm
i

Table -5 5.7 MPa. Induced Stress for 48 Hours i
8.2 Reversion test % Longitudina! Reversion Max. 3% 0.60
Y g 82 | Carbon Black Content | % 2.00103.00 248
E = i | Carbon Biack Dispersion | - Satisfactory Confirmi |
| : 8.4 Melt Flow Rate gm/10Min | 0.2010 1.10 0.264 |
- ! 8.5 Dxidation induction Time [ Min 220 Confirm .
: [ 8.7 Density Kg/m® | 940.00 o 960.00 £50.20 - 952.18
8.9 Eiongation at Break % 2350 455 !
| 8.9 Yield strength | WMpa 15 n9.2 |
f [Miarking shall show-Manufacturer Name/Trade Mark, Marking found as per the
| 1011 Marking on each pipe - iMaterial Designation, Pressure Rating, SDR . Outside  requirement
o4 o | Diameter, Batch/Lot Number,
| | | Lot number / Batch number - 2023060400400C
: | 1021 | BIS Certification Marking - ! Marking with CM/L No.. £600053107
| Review of Documents (if any): |
BI. [Clause No. [Test Parameters / Documents i Certificate / Report No. ertificate / Report | Review/
Mo | & e : i e . & Date sl leslodby Remarks
| 8485 67 Mel Flow Rate, Oxidation Induction Time, Density IOpal/SS Piast/367 dated /s ONGC PetroChemicals
& {Raw material Parameters) 22.06.2023 & S5 lLtd — Dharuch, Gujarat Reviewed
| Plasti252 Dt 27.05.2023 B and
{21 81 nternal Pressure Creep Rupture Test of pipe at 27°C for 100 Hrs. Test Report No: satisfactory
3 811 Internal Pressure Creep Rupture Test of pipe at 80°C for 100 Hrs. 002217 dated 17.08.2022
4 8.1.1 Internal Pressure Creep Rupture Test of pipe at 80°C for 165 Hrs.
5 81.2 Internal Pressure Creep Rupture Test of pipe joints@80°C for100Hrs CIPET- Vijayawada i
8 8.6 Dverall Migration |
7 8.8 Tensile Strength for Butt-Fusion | |
[ 8 810  Slow Crack Growth Rate Test | |

6PART - D: REMARKS
1 This Inspection document shall nat be reproduced except in full without the written approval of the PDI Cell at CIPET Head Office.

2. These witness result stated 2bove relate Exclusive to the work order of the abject(s) or the lot inspection. /:_/-’/"/’
3.Lab Environmental Condition during the witness orTests: Temperature 27+ 2 *C&R.H. 65+5%. éf'* P‘ / :
4 Calibration Status of equipmentsfinstruments are verified. (S.Rajkumar / 965}

www.cipet.gov.in



CENTRAL INSTITUTE OF PETROCHEMICALS
ENGINEERING & TECHNOLOGY (CIPET)

(Formerly Central Institute of Plastics Engineering & Technology)

SR TR wei ) RCCPET 18004 Head Office, PDI Cell
AT, dretens dey Type ‘A’ Inspection Body Department of Chemicals & Petrochemicals,
TEA e A1 A faare, ISO/IEC 17020-2012

THEA U5 354 Sad, 9Hd i,

ETeR #TEife T, T, = - 600 032

TIYTY : 044-29813708 (Direct) /044-22254780 (Extn-502)
%-Te : pdiho@cipet.gov.in

Ministry of Chemicals & Fertilizers, Govt. of India,
TVK Industrial Estate, Guindy, Chennai - 600 032
" meg— Phone : 044-29813708 (Direct) / (:144*22?54780.(&1;:1-50.2)
E-mail ; pdiho@cipet.gov.in

Eme of Inspecting Official: S.Rajkumar
..Code No. : 965

—
W.0.Centre: CIPET : IPT-KOCHI !
Camp at: M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP |

inspection Document NO.: 1B00423240501636/ 2

INSPECTION DOCUMENTS

Issued to : M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP.
Manufacturer / Supplier Inspection Call Letter No.& Date: NPIPL 01 Date 30.07.2023

Test repert as per IS 4984:2016 (Latest Amendment)
PART - A: PARTICULRS OF STORES

Dated: 11.08.2023

a) Description of the items : HDPE Pipe

b) Grade/Variety/Type/Size/Class etc. : PE100 PN10 DN 110 MM SDR 13.6

c) Declared Value, if any < Nil !

d) Quantity - 7402 Mtrs (200 Mtrsx36coils)(202 Mtrsx1coils)

e} Batch Numbers : 20230804004008

Item omitted from the original scope of work,if any& any Other Information © Not applicable &Nil

f)
PART - B: SUPPLIMENTARY INFORMATION 3
b) Reference to sampling procedure

PART C: INSPECTION RESULTS of witnessed Tests & Review of Documents:

Nil.

IS 4984:2016 (Latest Amendment}

| Results of Witr d Tests :
$l.No. [ClauseNo. Tests/Witnessed Unit [ __ Specified Requirements e Results Obtainad
1 6.2 Colour of pipe Black Colour With Blue Strip Confirm
| 521 Dimension of Blue Strip:
i s No. of Strips Nos. 3 3 |
Width & Depth mm Min.: 3.00 & Max.. 0.20 4.09 & 0.18 |
7.4.1.1Table -3 | Outside Diameter mm Min.: 110.00, Max.: 110.70 110.05 , 110.50 |
7.4.1 1Table- 4 | Wall Thickness mrm | Min. 8.1, Max.: 9.10 829,888 :
7.4.1.2 Ovality mm Max.: 2.2 1.67 |
& 72 Length of the Pipe Ntr. Min.: 200.00 200.02 |
I The Internal & External surface of pipe shall be Satisfactory i
| Visual Appearance = smooth, clean free from grooving & other defects,
| 71 Ends shall be cleanly cut and shall be square with the
| i axis of the pipe. l
| Out of Squareness mm Max. : 3.00 1.16 =
8.1 ig:’gg?clcghif:;g:gi:t IPCR ;-I' he pipe shall not show any sggn of localized Swelling.y —
' 8.1.1 TEST) Acceptance Test: At 80°C @ Leakage or Weeping and shall not burst during the test | Confirm
Table-5 5.7 MPa, Induced Stress for 48 Hours ki
8.2 i Reversion test % | Longitudinal Reversicn Max. 3% 0.50
3 83 | Carbon Black Content % 2.00 t0 3.00 .54
| : | Carbon Black Dispersion Satisfactory Confirm
[ 8.4 Melt Flow Rate gm/10Min | 0.20to 1.10 0.30
' 8.5 Oxidation Induction Time Min 220 Confirm
a.7 Densily Kg/ m* 940.00 10 960.00 057 9 - 3858.9
8.9 Elongaticn at Break % 2350 485
8.9 IYield strength | Mpa 15 19.87 |
' | Marking shall show-Manufacturer Name/Trade Mark, | Marking found as per the
101.4 Marking on each pipe i - haterial Designation, Pressure Rating, SDR . Outside  requirement.
4 v Diameter, Batch/Lot Number.
. | Lot number / Batch number - 20230804004008B
| 10.21 | BIS Certification Marking - Marking with CM/L No.. 6600053107
{ Review of Documents {if any):
Bl. [Clausa No. (Test Parameters /{ Documents ~ Certificate / Report No.  [Certificate /Report | ‘Review/
No. - i S e e Date =  Issued by - | Remarks
84,85 87 MeltFlow Rate, Oxidation Induction Time, Density Opal/SS Plast/367 dated M/s. ONGC PetroChemicals
k1 {Raw malerial Parameters) P2 06,2023 & SS Ltd — Dharuch, Gujarat Reviewed |
| Plast/252 Dt 27.05.2023 | ana 5
| 2 8.11 nternal Pressure Creep Rupture Test of pipe at 27°C for 100 Hrs. Test Report No: [ satisfactory |
3 8.1.1 nternal Pressure Creep Rupture Test of pipe at 80°C for 100 Hrs. 002217 dated 17.08.2022 I |
4 8.1.1 nternal Pressure Creep Rupture Test of pipe at 80°C for 165 Hrs. '
5 8.1.2 niernal Pressure Creep Rupture Test of pipe joints@80°C for100Hrs CIPET- Vijayawada |
8 | 8.6 Overall Migration i
7 8.8 Tensile Strength for Butt-Fusion |
[ B | 810  [Slow Crack Growth Rate Test |

6PART - D: REMARKS

1_This Inspection document shall not be reproduced except in full without the written approval of the PDI Cell at C_i_,PF:I;He,ad'Ofﬁce.
3 These witness result stated above relate Exclusive to the work order of the object(s) or the lot inspection././’ 5 U T S -'_5 :

3.Lab Environmental Condition during the witness orTests: Temperature 27+ 2 “C&R H. 65+5%. 7 P

4 Calibration Status nf eaninments/instrimants are verified

www.cipet.gov.in
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CENTRAL INSTITUTE OF PETROCHEMICALS
" ENGINEERING & TECHNOLOGY (CIPET)
(Formerly Central Institute of Plastics Engineering & Technology)
Head Office, PDI Cell

Department of Chemicals & Petrochemicals,

Ministry of Chemicals & Fertilizers, Govt. of India,
TVK Industrial Estate, Guindy, Chennai - 600 032

Tt =i v, g, 99 - 600032 /
TIUTY : 044-20813708 (Direct) /044-22254780 (Extn-502) I g — Phone : 044-29813708 (Direct) / 044'22%54730_(5“”‘50_2)
2-Ae : pdiho@cipet.gov.in T E-mail : pdiho@cipet.gov.in
—_— —_—
{Name of Inspecting Official: S. Rajkumar W.0.Centre: CIPET : IPT-KOCHI [
\Code No. 1 965 Camp at: M/s.Nandi Polymers India Pvt, Ltd., Tirupati , AP ‘

INSPECTION DOCUMENTS

Inspection Document NO.: 1B00423240501636 /3
Issued to - M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP

Manufacturer / Supplier Inspection Call Letter No.& Date: NPIPL 01 Date:30.07.2023

Test report as per IS 4984:2016 (Latest Amendment)
PART - A: PARTICULRS OF STORES

a) Description of the items . HDPE Pipe

b} Grade/Variety/Type/Size/Class etc. - PE100 PN10 DN125 MM SDR 13.6

c) Declared Value, if any - Nil 3

d}  Quantity 1077 Mtrs{12Mtrsx89no’s) (08mirsx01na.)

el Batch Numbers - 2023062800300C

Dated: 11.08.2023

f)  item omitted from the original scope of work,if any& any Other Information  : Not applicable &Nl

PART - B: SUPPLIMENTARY INFORMATION : Nil.

c} Reference to sampling procedure - 18 4984:2016 (Latest Amendment)
PART C: INSPECTION RESULTS of witnessed Tests & Reviewof Documents:
Results of Witnessed Tests :
l.No. ClauseNo. - Tests/Witnessed : EUnit s - Specified Requirements ~_Results Obtained
1 6.2 Colour of pipe Black Colour With Blue Strip Confirm
6.2.1 Dimension of Blue Strip:
s No. of Strips Nos, [3 3
| Width & Depth mm Min.: 3.00 & Max.: 0.20 4.09 & 0.16
7.4.1.1Table -3 | Outside Diameter mm Min.: 125.00, Max.: 125.80 125.04 , 125.55
7.4.1.1Table-4 | Wall Thickness mm Min.: 9.20, Max.: 10.30 9.42 997 B
74172 Ovality mm Max.: 2.5 1.67
i & 72 Length of the Pipe Mtr. Min.: 12.00 12.01
! The Internal & External surface of pipe shall be Satisfactory
| i Visual Appearance ) smooth, clean free from grooving & other defects,
| 71 | Ends shall be cleanly cut and shall be square with the ,
| axis of the pipe. ]
Out of Squarenass | mm Max. : 3.00 1.16 i
8.1 sc‘lgrr:fs;;?c?__“g_sh??acligﬁ;?iis'n_t— R The pipe shall not show any sign of localized Swelling, .
8.1.1 TEST) Acceptance Test: At 80°C @ Leakage or Weeping and shall not burst during the test | Confirm
Table -5 5.7 MPa. Induced Stress for 48 Hours | puetien |
| 8.2 Reversion test % Longitudinal Reversion Max. 3% 0.8
e f 83 Carbon Black Content % 200to 3.00 2.27
- ! Carbon Black Dispersion - Satisfactory Confirm |
8.4 Melt Flow Rate qm/10Min_| 0.20t0 1.10 0.275 !
| 85 Oxidation Induction Time Min =20 Confirm
[ a7 Density Kg/ m’ 540.00 to 960.00 049.73— 951.14 |
i 8.9 Elongation at Break % 2350 450
| 8.9 Yield strength Mpa 15 19.38
| Marking shall show-Manufacturer Name/Trade Mark, |Marking found as per the
1044 Marking on each pipe | - Material Designation, Pressure Rating, SDR , Qutside  fequirement.
4 T | Diameter, Batch/Lot Number.
{ { Lot number / Batch number = 2023062600300C |
| 10.2.1 | BIS Certification Marking [ - Marking with CM/L No. 6600053107 |
Review of Documents (if any): |
5. [Clause No.  Test Paramelers I Documents ertificate / Raport No. [Certificate / Report Review /! |
ND. EDate - |ssuedby = | Remarks |
8.4 85,87 MeltFlow Rate, Omdahon lnduc‘uuﬂ T[me Density pal/SS Plast/367 dated Vs ONGC PelroChemlcais |
T | {(Raw material Parameters) 22.06.2023 & 58 Ltd — Dharuch, Guiarat Reviewed
| | Plast/252 Dt 27.05.2023 | and L
2 8.1.1 Internal Pressure Creep Rupture Test of pipe at 27°C for 100 Hrs. Test Report No: i satisfactory |
3 B.1.1 Internal Pressure Creep Ruplure Test of pipe at 80°C for 100 Hrs. 002217 dated 17.08.2022 | |
& 8.1.1 Internal Pressure Creep Rupture Test of pipe at 80°C for 185 Hrs
5 8.1.2 Intemal Pressure Creep Rupture Test of pipe joints@80°C for100Hrs | ‘ CIPET- Vijayawada i
5] 86 Overall Migration | | f
L 7 8.8 Mensile Strength for Butt-Fusion | | |
i8] 810 low Crack Growth Rate Test | . |

B8PART - D: REMARKS

1. This Inspection decument shall not be reproduced except in full without the written approval of the PDI Cell at CIPET Head %
4. These witness result stated above relate Exclusive to the work order of the object(s) or the lot inspection. . .

3 Lab Environmental Condition during the witness orTests: Temperature 27+ 2 *C&R.H. 65:5%.

4 Calibration Status of equipments/instruments are verified.

= —
(S.Rajkumar/ 96'5)

www.cipet.gov.in
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ISOMEC 17020-2012

Department of Chemicals & Petrochemicals,
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[Name of Inspecting Official: S.Rajkumar
{Code No. : 965

W.O.Centre: CIPET : IPT-KOCHI |
Camp at: M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP |

INSPECTION DOCUMENTS

Inspection Document NO.: |B004232405018636 /4 Dated 11.08:2023
issued to : M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP.
Manufacturer / Supplier Inspection Call Letter No.& Date: NPIPL 01 Date:30.07.2023
Test report as per 1S 4984:2016 (Latest Amendment)
PART - A: PARTICULRS OF STORES
g) Description of the items : HDPE Pipe
h)  Grade/Variety/Type/Size/Class etc. : PE1 00 PN8 DN180 MM SDR 17
i) Deciared Value, if any : Nil 4
ity Quantity 1352 Mtrs(12Mtrsx112no's), (08Mtrsx01no)
k) Batch Numbers © 20230626004008
) ltem omitied from the original scope of work,if any& any Other Information ~ Not applicabie &Nit
PART - B: SUPPLIMENTARY INFORMATION : Nii.
d) Reference to sampling procedure IS 4984:2016 (Latest Amendment)
PART C: INSPECTION RESULTS of witnessed Tests & Reviewof Documents:
[ Results of Witnessed Tests :
5LNo. [ClauseNo. Tests/Witnessed Unit | ~ Specified Requiroments | Results Obtained
1 6.2 Colour of pipe Black Colour With Blue Strip | Confirm
-: 621 Dimension of Blue Strip:
| - |_No. of Strips Nos. 3 o
| | Width & Depth mm Min.: 3.00 & Max.: 0.20 409 & 0.18
i7.4.11Table -3 | Qutside Diameier mm Min.: 160,00, Max.. 160.10 160,10, 160.70
= 4.1 1Table-4 | Wall Thickness mm Min.: 9.50, Max.: 10.60 9.58,10.19
7.4.12 Ovality | mm Max.: 3.2 1.67 E
| ¥ i
- 7.2 Length of the Pipe [ L2 Min.: 12.00 12,01
| The Intemal & External surface of pipe shall be Satisfactory
| Visual Appearance - smooth, clean free from grooving & other defects. '
I I 7.4 Ends shall be cleanly cut and shall be square with the
| axis of the pipe.
f | Out of Squareness mm Max. : 4.00 2.06
’ : 8.1 H%%{IPCR ! The pipe shall not show any sign of localized Swelling, |
' 811 TéST)Acceptance Test: At 80°C @ ! L eakage or Weeping and shall not burst during the test iConﬂrm
[ Table-5 5.7 MPa. Induced Stress for 48 Hours Quratien: |
| 8.2 | Reversion test % [ Lonaitudinal Reversion Max. 3% 1.0 J
| = i | Carbon Black Conient % 20010 3.00 247 |
=l R {"Carbon Black Dispersion — Satisfactory Confirm B
: 8.4 Melt Flow Rate gm/10Min | 0.201c 1.10 D.280 il
i ; 8.5 Oxidation induction Time Min >20 Confirm ;
. 8.7 Density Kg/ m? 940.00 to 960.00 954.61- 958.00
| 8.8 Elongation at Break % 2350 470
e 88 Yield strength Mpa 15 19.01
| | Marking shall show-Manufacturer Name/Trade Mark, | Marking found as per the
l 10.1.1 | Marking on each pipe -- Material Designation, Pressure Rating. SDR Qutside  fequirement. |
|4 | G Diameter, Batch/Lot Number. —1
| Lot number / Batch number - | P0230626004008 |
| | 10.2.1 BIS Certification Marking - | Marking with CMIL No.: 6600053107 |
| Review of Documents (if any):
1. [Clause No. [Test Parameters / Documents i . ertificate / Report No. . Certificate IRepert “Review/
No. L e ' e : gpDate . lIssuedby | Remarks
i 5485 87 |[Melt Flow Rate, Oxidation Induction Time, Density Opal/SS Plast/367 dated W/s.ONGC PetroChemicals
| * | {Raw material Parameters) 22.06.2023 & S5 r.td — Dharuch, Gujarat Reviewed
, Plast/252 Dt 27.05.2023 | and
| 2 8.1.1 nternal Pressure Creep Rupture Test of pipe at 27°C for 100 Hrs, Test Repart No: ’ Latisfactory |
| 8 8.1.1 nternal Pressure Creep Rupture Test of pipe at B0°C for 100 Hrs. 002217 dated 17.08.2022 |
| 4 8.1.1 nternal Pressure Creep Rupture Test of pipe at 80°C for 165 Hrs. |
5 8.1.2 Internal Pressure Creep Rupture Test of pipe joints @80°C for100Hrs CIPET- Vijayawada l
[4] 8.6 Overall Migration
7 8.8 Mensile Strength for Butt-Fusion 1,
& 8.10 low Crack Growih Rate Test |

6PART - D: REMARKS

1. This Inspection document shall not be reproduced except in full without the written approval of the PDI Cell at CIPET Head Office.

2 These witness result stated above relate Exclusive to the work order of the object(s) or the |ot inspection.
3 Lab Environmental Condition during the witness orTests: Temperature 27+ 2 °C&R.H. 65:5%.

4 Califration Status of ecuinments/instrumeants are verifiad
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{Code No. : 965 Camp at: M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP
INSPECTION DOCUMENTS
inspection Document NO.; 1B00423240501636 /5 Dated: 11.08.2023
issued to - M/s.Nandi Polymers India Pvt. Ltd., Tirupati , AP
Manufacturer / Supplier Inspection Call Letter No.& Date: NPIPL 01 Date 30.07.2023
Test report as per IS 4984.:2016 (Latest Amendment}
PART - A: PARTICULRS OF STORES
m) Description of the items . HDPE Pipe
n} Grade/Variety/Type/Size/Class etc. : PE100 PN8 DN180 MM SDR 17
o) Declared Value, if any - Nil 4
p)  Quantity 325 Mtrs(12Mtrsx27na's), (01Mtrsx01no)
q)  Batch Numbers ° 2023062600400A
| r) ltem omitted from the original scope of work,if any& any Other Information * Not applicable &Nil
5 PART - B: SUPPLIMENTARY INFORMATION Nl
| e) Reference to sampling procedure 1S 4984:2016 (Latest Amendment)
PART C: INSPECTION RESULTS of witnessed Tests & Review of Documents:
Results of Witnessed Tests :
5l.No. ClauseNo. Tests/Witnessed Unit | Specified Requirements = - | Results Obtained
1 8.2 Colour of pipe Black Colour With Blue Strip Confirm
_ 6.2.1 Dimension of Blue Strip:
i S No. of Strips Nos. 3 3
| Width & Depth mm Min.: 3.00 & Max.: 0.20 509 & 0.16
7 4.1.1Table -3 | Outside Diameter mm Min.: 180.00, Max.: 180.10 180.1C , 180.70
| 7 4.1 1Table- 4 | Wall Thickness mm Min.: 10.80, Max.: 11.80 10.76 , 11.26
i 7412 Ovality T mm Max.: 3.6 167
2 72 Length of the Pipe I Mtr, Min.: 12.00 12.01 :
| The Internal & External surface of pipe shall be | Satisfactory |
1 Visual Appearance | smooth, clean free from grooving & other defects.
| 71 P Ends shall be cleanly cut and shall be square with the
i axis of the pipe.
{ i Out of Squareness mm Max. : 4.00 | 2.08
| | s Performance Reguirement . ; i 5
| ',—-—-———8'1 Hydrostatics characteristics- (IPCR Ehekplpe 5::'3:: nol]showgngrj slllgn ?fbloce:i:jzed S":ﬁ "'?g'l Confi
: 811 TEST) Acceptance Test: At 80°C @ eakage or Weeping and shall not burst during the as onfirm
Table-5 5.7 MPa, Induced Stress for 48 Hours purstean.
i 8.2 Reversion test % Longitudinal Reversion Max. 3% .60
% 83 Carbon Black Content | % | 2.001t03.00 £.83
g | ) Carbon Black Dispersion — Satisfactory Confirm )
: ! 8.4 Melt Flow Rate gm/10Min | 0.20t0 1.10 0.270 i
8.5 Oxidation Induction Time Min 220 Confirm |
8.7 Density Kg/ m* 940.00 to 960.00 649,44 952.77 '
88 Elongation at Break % =350 k80
| 8.9 Yield strength Mpa 15 18.90
[ ; IMarking shall show-Manufacturer Name/Trade Mark, IMarking found as per the
1041 Marking on each pipa - IMaterial Designation, Pressure Rating, SDR | Outside  requirement.
4 o Diameter, Batch/Lot Number.
! Lot number / Batch number - 0230626004004
| 10.2.1 | BIS Certification Marking - Marking with CM/L No.: 6800053107

Review of Documents (if any):

5I. [Clause No. |Test Parameters /Documents s ertificate / Report No,  [Certificate/ Report | Review/
No. — B ; Date ~ Issued by ; | Remarks
I 8485 87 Melt Flow Rate, Oxidation Induction Time, Density Opal/SS Plast/367 dated  W/s ONGC PetroChemicals |

[ 1] (Raw material Parameters) 02 06.2023 & SS | td — Dharuch, Gujarat Reviewed

! i Piast/252 Dt 27.05.2023 and

2] 811 Internal Pressure Creep Rupture Test of pipe at 27°C for 100 Hrs. Test Report No: satisfactory

3 | 811 _|nternal Pressure Creep Rupture Test of pipe at 80°C for 100 Hrs. 002217 dated 17.08.2022 i

4 | 811 _|internal Pressure Creep Rupture Test of pipe at BO°C for 165 Hrs. | |

5 | 8.1.2 internal Pressure Creep Rupture Test of pipe joints@B80°C for100Hrs | | CIPET- Vijayawada !

6 | B.6 Overall Migration ! ,
| 7 8.8 Tensile Strength for Bult-Fusion i I |
[ 8 8.10 jow Crack Growth Rate Test | | | |

6PART - D: REMARKS
1. This Inspeclion document shall not be reproduced except in full without the written approval of the PDI Cell at CIPET Head Office.
2 These wilness result stated above relate Exclusive to the work order of the object(s) or the ot inspection. T
3 Lab Environmental Condition during the witness orTests: Temperature 27+ 2 “C&R.H. 655%. 7N :7/
4 Calibration Status of equipments/Instruments are verified. {S.Rdjkumar / 965)
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